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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 865.96452 MHz | -46.75 dBm -21,75 dB 30.000 MHz 1.000 GHz | 1.000 MHz 626.00950 MHz | -46.82 dBm -21,82 dB
1.000 GHz 2.490 GHz | 1.000 MHz 2.21370 GHz -45.35 dBm -20.35 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.31747 GHz -45.20 dBm -20.20 d&
2,580 GHz 5.000 GHz | 1.000 MHz | 4.78103 GHz -42.26 dBm -17.26 dB 2,580 GHz | 5.000 GHz 1.000 MHz | 4.75394 GHz | -42,22 dBm | -17.22 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.98855 GHz -38.77 dBm -13,77 dB $.000 GHz 10.000 GHz 1.000 MHz 6.97405 GHz -38.76 dBm -13.76 dB
10.000 GHz | 18.000 GHz 1.000 MHz 17.11181 GHz | -41.30 dBm -16.30 d& 10.000 GHz | 18.000 GHz | 1.000 MHz 17.10831 GHz -41.57 dBm -16.57 d8
18.000 GHz 26.000 GHz 1.000 MHz 18.56771 GHz -42.47 dBm -17.47 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.57221 GHz -42.43 dBm -17.43 dB
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Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 930.43728 MHz | -46.80 dBm -21,80 dB 30,000 MHz 1.000 GHz | 1.000 MHz 931.40680 MHz -46.67 dBm -21,67 dB
1.000 GHz 2.490 GHz | 1.000 MHz 2.22164 GHz -45.10 dBm -20.10 d8 1.000 GHz 2.490 GHz | 1.000 MHz 2.25342 GHz | -45.44 dBm -20.44 dB
2.580 GHz | 5.000 GHz | 1.000 MHz | 4.75587 GHz -42,06 dém -17.06 dB 2.580 GHz | 5,000 GHz 1.000 MHz | 4.72635 GHz | -42.16 dBm | -17.16 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.97355 GHz -38.61 dBm -13.61 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99755 GHz -38.67 dBm -13.67 dB
10.000 GHz | 18.000 GHz 1.000 MHz 17.11081 GHz | -41.47 dBm -16.47 dB 10.000 GHz 18.000 GHz | 1.000 MHz 17.11281 GHz -41.57 dBm -16.57 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.56921 GHz -42.64 dBm -17.64 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.57521 GHz -42.46 dBm -17.46 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG6N2202-01B

LTE Band 7 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 935.28486 MHz | -46.70 dBm -21.70 dB 30.000 MHz 1.000 GHz | 1.000 MHz 992.97101 MHz | -46.56 dBm -21,56 dB
1.000 GHz 2.490 GHz | 1.000 MHz 2.48777 GHz -36.81 dBm -11.81 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48777 GHz -36.30 dBm -11.30 d8
2.580 GHz 5.000 GHz | 1.000 MHz | 4.78539 GHz -42,37 dém -17.37 dB 2,580 GHz | 5.000 GHz 1.000 MHz | 4.76361 GHz | -42.18 dBm | -17.18 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.98205 GHz -38.67 dBm -13.67 dB $.000 GHz 10.000 GHz 1.000 MHz 6.99755 GHz -38.82 dBm -13,82 dB
10.000 GHz | 18.000 GHz 1.000 MHz 17.10481 GHz | -41.30 dBm -16.30 d& 10.000 GHz | 18.000 GHz | 1.000 MHz 17.11031 GHz -41.50 dBm -16.50 d8
18.000 GHz 26.000 GHz 1.000 MHz 18.56971 GHz -42.40 dBm -17.40 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.57721 GHz -42.70 dBm -17.70 d&
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Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 974.06547 MHz | -46.80 dBm -21,80 dB 30,000 MHz 1.000 GHz | 1.000 MHz 976.48926 MHz -46.57 dBm -21,57 dB
1.000 GHz 2.490 GHz | 1.000 MHz 2.24249 GHz -45.32 dBm -20.32 dB 1.000 GHz 2.490 GHz | 1.000 MHz 2.24349 GHz | -45.47 dém -20.47 d&
2.580 GHz | 5.000 GHz | 1.000 MHz | 4.79991 GHz -41,75 dém -16.75 d8 2.580 GHz | 5,000 GHz 1.000 MHz | 4.75635 GHz | -42,01 dBm | -17.01 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.96455 GHz -38.63 dBm -13.63 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99605 GHz -38.63 dBm -13.63 dB
10.000 GHz | 18.000 GHz 1.000 MHz 17.11081 GHz | 41,48 dBm -16.48 dB 10.000 GHz 18.000 GHz | 1.000 MHz 17.10831 GHz -41.56 dBm -16.56 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.57721 GHz -42.53 dBm -17.53 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.56821 GHz -42.59 dBm -17.59 dB
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SPORTON LAB.
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Report No. : FG6N2202-01B

LTE Band7 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 956.61419 MHz | -46.73 dBm -21,73 dB 30.000 MHz 1,000 GHz | 1.000 MHz 951.28186 MHz | -46.81 dBm -21.81 dB
1.000 GHz 2,490 GHz | 1.000 MHz 2.18391 GHz -45.33 dém -20.33 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.25689 GHz -45.36 dBm -20.36 dB
2,580 GHz 5.000 GHz | 1.000 MHz | 2.58266 GHz -27.38 dém -2,38 dB 2,580 GHz | 5.000 GHz 1.000 MHz | 2.58266 GHz | -28.21 dBm | -3.21.d8
5.000 GHz 10.000 GHz 1.000 MHz 6.98455 GHz -38.61 dBm -13.61 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99805 GHz -38.89 dBm -13.89 dB
10.000 GHz | 18.000 GHz 1.000 MHz 17.11531 GHz | -41.33 dBm -16.33 dB 10.000 GHz 18.000 GHz | 1.000 MHz 17.10431 GHz -41.74 dBm -16.74 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.57221 GHz -42.53 dBm -17.53 dg 18.000 GHz 26.000 GHz 1.000 MHz 18.57171 GHz -42.72 dBm -17.72 d&
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Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 583.35082 MHz | -46,85 dém -21.85 dB 30.000 MHz 1.000 GHz | 1.000 MHz 555.71964 MHz -46.73 dBm -21,73 dB
1.000 GHz 2.490 GHz | 1.000 MHz 2.48379 GHz -39.00 dBm -14.00 dB 1.000 GHz 2.490 GHz | 1.000 MHz 2.48379 GHz -38.64 dBm -13.64 dB
2.580 GHz 5.000 GHz | 1.000 MHz | 4.75877 GHz -41,92 dBm -16.92 dB 2.580 GHz | 5.000 GHz 1.000 MHz 4.81829 GHz | -42.04 dBm | -17.04 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.96555 GHz -38.47 dBm -13.47 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99955 GHz -38.86 dBm -13.86 dB
10.000 GHz 18.000 GHz | 1.000 MHz 17.11331 GHz | -41.36 dBm -16.36 dB 10.000 GHz 18.000 GHz | 1.000 MHz 17.10381 GHz | -41.37 dBm -16.37 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.57871 GHz -42.42 dém -17.42 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.57721 GHz -42.52 dBm -17.52 d&
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FCC RF Test Report

Report No. : FG6N2202-01B

LTE Band 7 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum cg’ Spectrum né'
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 957.58371 MHz | -46.67 dBm -21.67 dB 30.000 MHz 1.000 GHz | 1.000 MHz 965.82459 MHz | -46.57 dBm -21,57 dB
1.000 GHz 2.490 GHz | 1.000 MHz 2.48975 GHz -41.61 dBm -16.61 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48975 GHz -39.02 dém -14.02 d8
2.580 GHz 5.000 GHz | 1.000 MHz | 4.78974 GHz -42,31 dBm -17.31 dB 2,580 GHz | 5.000 GHz 1.000 MHz | 4.74668 GHz | -42.17 dém | -17.17 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.95755 GHz -38.78 dBm -13,78 dB $.000 GHz 10.000 GHz 1.000 MHz 6.95155 GHz -38.58 dBm -13,58 dB
10.000 GHz | 18.000 GHz 1.000 MHz 17.10831 GHz | -41.57 dBm -16.57 d& 10.000 GHz | 18.000 GHz | 1.000 MHz 17.10681 GHz -41.47 dBm -16.47 d8
18.000 GHz 26.000 GHz 1.000 MHz 18.56371 GHz -42.68 dBm -17.68 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.57571 GHz -42.55 dBm -17.55 dB
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Highest Channel / 16QAM
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Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 993.45577 MHz | -46.58 dBm -21,58 dB 30,000 MHz 1.000 GHz | 1.000 MHz 986.18441 MHz -46.88 dBm -21,88 dB
1.000 GHz 2.490 GHz | 1.000 MHz 2.29413 GHz -45.37 dBm -20.37 dB 1.000 GHz 2.490 GHz | 1.000 MHz 2.19036 GHz | -45.40 dBm -20.40 dB
2.580 GHz | 5.000 GHz | 1.000 MHz | 2.58702 GHz -29,38 dBm -4.38 dB 2.580 GHz | 5,000 GHz 1.000 MHz | 2.58702 GHz | -27.40 dBm | -2.40 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99355 GHz -38.58 dBm -13.58 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99305 GHz -38.75 dBm -13.75 dB
10.000 GHz | 18.000 GHz 1.000 MHz 17.11681 GHz | -41.51 dBm -16.51 dB 10.000 GHz 18.000 GHz | 1.000 MHz 17.10531 GHz -41.57 dBm -16.57 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.57221 GHz -42,03 dBm -17.03 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.56571 GHz -42.62 dBm -17.62 dB
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«auanas.  FCC RF Test Report

Report No. : FG6N2202-01B

Frequency Stability
Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0008
40 Normal Voltage 0.0002
30 Normal Voltage 0.0000
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0088
0 Normal Voltage 0.0080
-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0084
-30 Normal Voltage 0.0087
20 Maximum Voltage 0.0079
20 Normal Voltage 0.0000
20 Battery End Point 0.0009
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG6N2202-01B

Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Band 2 / 1.4MHz (Average) (GT - LC = 0.8 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 0 23.67 0.2328 24.47 0.2799
Middle QPSK 3 0 23.72 0.2355 24.52 0.2831
Highest 3 0 23.82 0.2410 24.62 0.2897
Lowest 1 0 22.61 0.1824 23.41 0.2193
Middle 16QAM 1 0 22.76 0.1888 23.56 0.2270
Highest 1 0 22.77 0.1892 23.57 0.2275
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz (Average) (GT - LC = 0.8 dB)
RB Conducted EIRP
Channel Mode Size | Offset [Power (dBm)|[Power (Watts] EIRP(dBm) [ EIRP(W)
Lowest 1 14 23.51 0.2244 24.31 0.2698
Middle QPSK 1 14 23.57 0.2275 24.37 0.2735
Highest 1 14 23.67 0.2328 24.47 0.2799
Lowest 1 14 22.66 0.1845 23.46 0.2218
Middle 16QAM 1 14 22.80 0.1905 23.60 0.2291
Highest 1 14 22.85 0.1928 23.65 0.2317
Limit EIRP < 2W Result PASS
LTE Band 2 / 5MHz (Average) (GT - LC = 0.8 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 12 23.53 0.2254 24.33 0.2710
Middle QPSK 1 12 23.59 0.2286 24.39 0.2748
Highest 1 12 23.65 0.2317 24.45 0.2786
Lowest 1 12 22.68 0.1854 23.48 0.2228
Middle 16QAM 1 12 22.83 0.1919 23.63 0.2307
Highest 1 12 22.83 0.1919 23.63 0.2307
Limit EIRP < 2W Result PASS

Bl-1of 6



SPORTON LAB.

e 3 FCC RF Test Report

Report No. : FG6N2202-01B

LTE Band 2 / 10MHz (Average) (GT - LC = 0.8 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 49 23.56 0.2270 24.36 0.2729
Middle QPSK 1 49 23.64 0.2312 24.44 0.2780
Highest 1 49 23.72 0.2355 24.52 0.2831
Lowest 1 49 22.73 0.1875 23.53 0.2254
Middle 16QAM 1 49 22.90 0.1950 23.70 0.2344
Highest 1 49 22.92 0.1959 23.72 0.2355
Limit EIRP < 2W Result PASS
LTE Band 2 / 15MHz (Average) (GT - LC = 0.8 dB)
RB Conducted EIRP
Channel Mode Size | Offset [Power (dBm)|[Power (Watts] EIRP(dBm) [ EIRP(W)
Lowest 1 74 23.56 0.2270 24.36 0.2729
Middle QPSK 1 74 23.66 0.2323 24.46 0.2793
Highest 1 74 23.74 0.2366 24.54 0.2844
Lowest 1 0 22.86 0.1932 23.66 0.2323
Middle 16QAM 1 0 22.93 0.1963 23.73 0.2360
Highest 1 0 22.95 0.1972 23.75 0.2371
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average) (GT - LC = 0.8 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.82 0.2410 24.62 0.2897
Middle QPSK 1 0 23.88 0.2443 24.68 0.2938
Highest 1 0 23.87 0.2438 24.67 0.2931
Lowest 1 0 22.97 0.1982 23.77 0.2382
Middle 16QAM 1 0 23.00 0.1995 23.80 0.2399
Highest 1 0 23.00 0.1995 23.80 0.2399
Limit EIRP < 2W Result PASS
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Report No. : FG6N2202-01B

LTE Band 5 / 1.4MHz (Average) (GT - LC = -3.5 dB)

RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts| ERP(dBm) ERP(W)
Lowest 3 3 23.83 0.2415 18.18 0.0658
Middle QPSK 3 3 23.65 0.2317 18.00 0.0631
Highest 3 3 23.71 0.2350 18.06 0.0640
Lowest 1 5 22.91 0.1954 17.26 0.0532
Middle 16QAM 1 5 22.75 0.1884 17.10 0.0513
Highest 1 5 22.62 0.1828 16.97 0.0498

Limit ERP < 7W Result PASS

LTE Band 5 / 3MHz (Average) (GT - LC = -3.5 dB)

RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.84 0.2421 18.19 0.0659
Middle QPSK 1 0 23.73 0.2360 18.08 0.0643
Highest 1 0 23.72 0.2355 18.07 0.0641
Lowest 1 14 23.00 0.1995 17.35 0.0543
Middle 16QAM 1 14 22.86 0.1932 17.21 0.0526
Highest 1 14 22.75 0.1884 17.10 0.0513

Limit ERP < 7W Result PASS

LTE Band 5 / 5MHz (Average) (GT - LC = -3.5 dB)

RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 12 23.80 0.2399 18.15 0.0653
Middle QPSK 1 12 23.67 0.2328 18.02 0.0634
Highest 1 12 23.71 0.2350 18.06 0.0640
Lowest 1 12 23.00 0.1995 17.35 0.0543
Middle 16QAM 1 12 22.88 0.1941 17.23 0.0528
Highest 1 12 22.84 0.1923 17.19 0.0524

Limit ERP < 7W Result PASS
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LTE Band 5/ 10MHz (Average) (GT - LC = -3.5 dB)

RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts| ERP(dBm) ERP(W)
Lowest 1 0 23.87 0.2438 18.22 0.0664
Middle QPSK 1 0 23.83 0.2415 18.18 0.0658
Highest 1 0 23.73 0.2360 18.08 0.0643
Lowest 1 49 22.99 0.1991 17.34 0.0542
Middle 16QAM 1 49 22.77 0.1892 17.12 0.0515
Highest 1 49 22.75 0.1884 17.10 0.0513

Limit ERP < 7W Result PASS
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LTE Band 7 / 5MHz (Average) (GT - LC = 1.2 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 12 22.63 0.1832 23.83 0.2415
Middle QPSK 1 12 22.50 0.1778 23.70 0.2344
Highest 1 12 22.79 0.1901 23.99 0.2506
Lowest 1 12 21.90 0.1549 23.10 0.2042
Middle 16QAM 1 12 21.78 0.1507 22.98 0.1986
Highest 1 12 21.94 0.1563 23.14 0.2061
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average) (GT - LC = 1.2 dB)
RB Conducted EIRP
Channel Mode Size | Offset [Power (dBm)|[Power (Watts] EIRP(dBm) [ EIRP(W)
Lowest 1 25 22.40 0.1738 23.60 0.2291
Middle QPSK 1 25 22.46 0.1762 23.66 0.2323
Highest 1 25 22.73 0.1875 23.93 0.2472
Lowest 1 49 21.91 0.1552 23.11 0.2046
Middle 16QAM 1 49 21.94 0.1563 23.14 0.2061
Highest 1 49 22.00 0.1585 23.20 0.2089
Limit EIRP < 2W Result PASS
LTE Band 7 / 15MHz (Average) (GT - LC = 1.2 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 22.81 0.1910 24.01 0.2518
Middle QPSK 1 0 22.70 0.1862 23.90 0.2455
Highest 1 0 22.72 0.1871 23.92 0.2466
Lowest 1 74 21.98 0.1578 23.18 0.2080
Middle 16QAM 1 74 21.95 0.1567 23.15 0.2065
Highest 1 74 21.96 0.1570 23.16 0.2070
Limit EIRP < 2W Result PASS

Bl-5of 6



SPORTON LAB.

e e FCC RF Test Report

Report No. : FG6N2202-01B

LTE Band 7 / 20MHz (Average) (GT - LC = 1.2 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)

Lowest 1 0 22.86 0.1932 24.06 0.2547
Middle QPSK 1 0 22.93 0.1963 24.13 0.2588
Highest 1 0 22.90 0.1950 24.10 0.2570
Lowest 1 99 21.92 0.1556 23.12 0.2051
Middle 16QAM 1 99 21.99 0.1581 23.19 0.2084
Highest 1 99 22.00 0.1585 23.20 0.2089

Limit EIRP < 2W Result PASS

Bl-60of 6



SPORTON LAB.

FCC RF Test Report

Report No. :FG6N2202-01B

Radiated Spurious Emission

LTE Band 2
LTE Band 2 / 1.4MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)

3702 -49.46 -13 -36.46 -66.3 -56.03 1.67 8.24 H
5550 -50.54 -13 -37.54 -73.27 -57.61 2.65 9.72 H
7404 -50.51 -13 -37.51 -77.53 -59.66 2.46 11.61 H
H
H
Lowest H
3702 -47.67 -13 -34.67 -64.6 -54.24 1.67 8.24 vV
5550 -46.48 -13 -33.48 -69.04 -53.55 2.65 9.72 vV
7404 -49.08 -13 -36.08 -76.3 -58.23 2.46 11.61 V
V
vV
vV
3762 -53.14 -13 -40.14 -70.14 -59.77 1.69 8.31 H
5640 -50.90 -18 -37.90 -73.63 -57.95 2.71 9.76 H
7518 -49.70 -13 -36.70 -76.97 -59.09 2.42 11.81 H
H
H
Middle H
3762 -50.42 -13 -37.42 -67.59 -57.05 1.69 8.31 V
5640 -47.04 -13 -34.04 -69.66 -54.09 2.71 9.76 V
7518 -49.10 -18 -36.10 -76.65 -58.49 2.42 11.81 \
\
V
V
3816 -53.01 -13 -40.01 -70.22 -59.69 1.70 8.38 H
5730 -51.55 -13 -38.55 -74.52 -58.58 2.76 9.79 H
7638 -48.24 -13 -35.24 -75.63 -57.74 2.38 11.88 H
H
H
Highest H
3816 -49.86 -13 -36.86 -67.15 -56.54 1.70 8.38 V
5724 -49.35 -13 -36.35 -72.19 -56.39 2.75 9.79 V
7638 -46.80 -13 -33.80 -74.28 -56.3 2.38 11.88 V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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«auanas.  FCC RF Test Report Report No. :FG6N2202-01B
LTE Band 2 / 3MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3702 -49.00 -13 -36.00 -65.91 -55.57 1.67 8.24 H
5550 -51.26 -13 -38.26 -73.99 -58.33 2.65 9.72 H
7404 -50.70 -13 -37.70 -77.83 -59.85 2.46 11.61 H
H
H
H
Lowest H
3702 -47.96 -13 -34.96 -64.84 -54.53 1.67 8.24 vV
5550 -46.50 -13 -33.50 -68.99 -53.57 2.65 9.72 V
7404 -49.46 -13 -36.46 -76.58 -58.61 2.46 11.61 V
vV
vV
V
V
3756 -52.99 -13 -39.99 -69.92 -59.61 1.68 8.31 H
5634 -50.66 -13 -37.66 -73.42 -57.71 2.70 9.75 H
7518 -49.47 -13 -36.47 -76.7 -58.86 2.42 11.81 H
H
H
H
Middle H
3756 -50.48 -18 -37.48 -67.62 -57.1 1.68 8.31 \
5634 -46.16 -13 -33.16 -68.82 -53.21 2.70 9.75 V
7518 -48.93 -13 -35.93 -76.3 -58.32 2.42 11.81 V
\
\
V
V
3816 -52.97 -13 -39.97 -70.11 -59.65 1.70 8.38 H
5724 -51.52 -13 -38.52 -74.5 -58.56 2.75 9.79 H
7632 -48.19 -13 -35.19 -75.4 -57.68 2.39 11.88 H
H
H
H
Highest H
3816 -50.00 -13 -37.00 -67.38 -56.68 1.70 8.38 V
5724 -49.12 -13 -36.12 -71.96 -56.16 2.75 9.79 V
7632 -46.48 -13 -33.48 -73.9 -55.97 2.39 11.88 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2202-01B
LTE Band 2 / 5MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3702 -49.46 -13 -36.46 -66.3 -56.03 1.67 8.24 H
5550 -52.04 -13 -39.04 -74.75 -59.11 2.65 9.72 H
7404 -50.53 -13 -37.53 -77.67 -59.68 2.46 11.61 H
H
H
H
Lowest H
3702 -48.25 -13 -35.25 -65.24 -54.82 1.67 8.24 vV
5550 -47.36 -13 -34.36 -69.83 -54.43 2.65 9.72 V
7404 -49.59 -13 -36.59 -76.8 -58.74 2.46 11.61 V
vV
vV
V
V
3756 -54.37 -13 -41.37 -71.37 -60.99 1.68 8.31 H
5634 -50.52 -13 -37.52 -73.37 -57.57 2.70 9.75 H
7512 -49.18 -13 -36.18 -76.5 -58.56 2.43 11.81 H
H
H
H
Middle H
3756 -51.97 -18 -38.97 -69.06 -58.59 1.68 8.31 \
5634 -47.50 -13 -34.50 -70.07 -54.55 2.70 9.75 V
7512 -47.83 -13 -34.83 -75.26 -57.21 2.43 11.81 V
\
\
V
V
3810 -53.96 -13 -40.96 -71.12 -60.63 1.70 8.37 H
5718 -52.97 -13 -39.97 -75.91 -60.01 2.75 9.79 H
7620 -47.04 -13 -34.04 -74.37 -56.52 2.39 11.87 H
H
H
H
Highest H
3810 -50.66 -13 -37.66 -67.86 -57.33 1.70 8.37 V
5718 -49.21 -13 -36.21 -72.05 -56.25 2.75 9.79 V
7620 -46.78 -13 -33.78 -74.24 -56.26 2.39 11.87 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2202-01B
LTE Band 2 / 10MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3702 -49.97 -13 -36.97 -66.81 -56.54 1.67 8.24 H
5550 -51.33 -13 -38.33 -73.99 -58.4 2.65 9.72 H
7404 -50.18 -13 -37.18 -77.26 -59.33 2.46 11.61 H
H
H
H
Lowest H
3702 -47.96 -13 -34.96 -64.96 -54.53 1.67 8.24 vV
5550 -47.04 -13 -34.04 -69.53 -54.11 2.65 9.72 V
7404 -49.48 -13 -36.48 -76.61 -58.63 2.46 11.61 V
vV
vV
V
V
3750 -54.95 -13 -41.95 -71.95 -61.57 1.68 8.30 H
5628 -50.14 -13 -37.14 -72.94 -57.19 2.70 9.75 H
7500 -49.04 -13 -36.04 -76.29 -58.41 2.43 11.80 H
H
H
H
Middle H
3750 -52.05 -13 -39.05 -69.18 -58.67 1.68 8.30 \
5628 -47.63 -13 -34.63 -70.25 -54.68 2.70 9.75 V
7500 -47.75 -13 -34.75 -75.12 -57.12 2.43 11.80 V
\
\
V
V
3804 -51.89 -13 -38.89 -69.04 -58.56 1.70 8.36 H
5700 -53.03 -13 -40.03 -75.91 -60.07 2.74 9.78 H
7602 -48.35 -13 -35.35 -75.71 -57.81 2.40 11.86 H
H
H
H
Highest H
3804 -48.86 -13 -35.86 -66.11 -55.53 1.70 8.36 V
5700 -50.08 -13 -37.08 -72.82 -57.12 2.74 9.78 V
7602 -48.14 -13 -35.14 -75.59 -57.6 2.40 11.86 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2202-01B
LTE Band 2 / 15MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (Ialg::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3702 -52.07 -13 -39.07 -68.94 -58.64 1.67 8.24 H
5550 -51.86 -13 -38.86 -74.51 -58.93 2.65 9.72 H
7404 -50.47 -13 -37.47 -77.56 -59.62 2.46 11.61 H
H
H
H
Lowest H
3702 -48.16 -13 -35.16 -65.24 -54.73 1.67 8.24 vV
5550 -48.48 -13 -35.48 -70.96 -55.55 2.65 9.72 V
7404 -48.97 -13 -35.97 -76.12 -58.12 2.46 11.61 V
vV
vV
V
V
3745 -54.52 -13 -41.52 -71.54 -61.13 1.68 8.29 H
5622 -51.78 -13 -38.78 -74.6 -58.83 2.70 9.75 H
7494 -48.68 -13 -35.68 -75.93 -58.04 2.43 11.79 H
H
H
H
Middle H
3745 -51.20 -18 -38.20 -68.27 -57.81 1.68 8.29 \
5622 -48.30 -13 -35.30 -70.92 -55.35 2.70 9.75 V
7494 -47.33 -13 -34.33 -74.72 -56.69 2.43 11.79 V
\
\
V
V
3792 -50.35 -13 -37.35 -67.43 -57 1.70 8.35 H
5688 -51.20 -13 -38.20 -74.02 -58.24 2.73 9.78 H
7584 -49.44 -13 -36.44 -76.8 -58.89 2.40 11.85 H
H
H
H
Highest H
3792 -47.88 -13 -34.88 -65.06 -54.53 1.70 8.35 V
5688 -49.50 -13 -36.50 -72.17 -56.54 2.73 9.78 V
7584 -48.38 -13 -35.38 -75.83 -57.83 2.40 11.85 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B2-50f 14




«auanas.  FCC RF Test Report Report No. :FG6N2202-01B
LTE Band 2 / 20MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3702 -51.66 -13 -38.66 -68.48 -58.23 1.67 8.24 H
5550 -52.62 -13 -39.62 -75.35 -59.69 2.65 9.72 H
7404 -49.90 -13 -36.90 -76.98 -59.05 2.46 11.61 H
H
H
H
Lowest H
3702 -47.11 -13 -34.11 -64.08 -53.68 1.67 8.24 vV
5550 -48.25 -13 -35.25 -70.7 -55.32 2.65 9.72 V
7404 -48.79 -13 -35.79 -75.93 -57.94 2.46 11.61 V
vV
vV
V
V
3744 -53.58 -13 -40.58 -70.48 -60.19 1.68 8.29 H
5616 -52.62 -13 -39.62 -75.41 -59.67 2.69 9.75 H
7482 -49.25 -13 -36.25 -76.48 -58.58 2.44 11.76 H
H
H
H
Middle H
3744 -50.74 -18 -37.74 -67.87 -57.35 1.68 8.29 \
5616 -49.54 -13 -36.54 -72.21 -56.59 2.69 9.75 V
7482 -47.61 -13 -34.61 -74.82 -56.94 2.44 11.76 V
\
\
V
V
3780 -50.19 -13 -37.19 -67.2 -56.83 1.69 8.34 H
5676 -51.10 -13 -38.10 -74.05 -58.14 2.73 9.77 H
7566 -49.14 -13 -36.14 -76.4 -58.57 2.41 11.84 H
H
H
H
Highest H
3780 -46.82 -13 -33.82 -64.01 -53.46 1.69 8.34 V
5676 -48.74 -13 -35.74 -71.49 -55.78 2.73 9.77 V
7566 -49.43 -13 -36.43 -76.85 -58.86 2.41 11.84 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2202-01B
LTE Band 5
LTE Band 5/ 1.4MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (53:1) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1648 -57.98 -13 -44.98 -67.75 -59.74 0.98 4.89 H
2472 -56.18 -13 -43.18 -69.88 -58.06 1.28 5.32 H
3296 -53.97 -13 -40.97 -69.93 -57.38 1.54 7.10 H
H
H
H
Lowest H
1648 -57.79 -13 -44.79 -67.5 -59.55 0.98 4.89 Vv
2472 -55.43 -13 -42.43 -69.17 -57.31 1.28 5.32 V
3296 -53.61 -13 -40.61 -69.52 -57.02 1.54 7.10 V
vV
vV
V
V
1672 -58.25 -13 -45.25 -68.15 -59.93 0.99 4.82 H
2504 -55.95 -13 -42.95 -69.74 -57.91 1.29 5.40 H
3344 -51.61 -18 -38.61 -69.64 -55.22 1.56 7.31 H
H
H
H
Middle H
1672 -58.48 -18 -45.48 -68.32 -60.16 0.99 4.82 \
2504 -55.86 -13 -42.86 -69.69 -57.82 1.29 5.40 V
3344 -53.52 -13 -40.52 -69.56 -57.13 1.56 7.31 V
\
\
V
V
1696 -57.77 -13 -44.77 -67.76 -59.37 1.00 4.75 H
2544 -55.33 -13 -42.33 -69.3 -57.31 1.30 5.44 H
3392 -53.97 -13 -40.97 -70.05 -57.77 1.57 7.52 H
H
H
Highest H
1696 -58.05 -13 -45.05 -67.98 -59.65 1.00 4.75 V
2544 -56.60 -13 -43.60 -70.56 -58.58 1.30 5.44 V
3392 -54.13 -13 -41.13 -70.31 -57.93 1.57 7.52 V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B2-7 of 14




«auanas.  FCC RF Test Report Report No. :FG6N2202-01B
LTE Band 5 / 3MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (53:1) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1648 -58.20 -13 -45.20 -67.97 -59.96 0.98 4.89 H
2472 -55.14 -13 -42.14 -68.84 -57.02 1.28 5.32 H
3296 -53.98 -13 -40.98 -69.94 -57.39 1.54 7.10 H
H
H
H
Lowest H
1648 -58.65 -13 -45.65 -68.36 -60.41 0.98 4.89 vV
2472 -55.74 -13 -42.74 -69.48 -57.62 1.28 5.32 V
3296 -53.57 -13 -40.57 -69.47 -56.98 1.54 7.10 V
vV
vV
V
V
1672 -57.32 -13 -44.32 -67.22 -59 0.99 4.82 H
2504 -55.18 -13 -42.18 -68.97 -57.14 1.29 5.40 H
3344 -52.24 -13 -39.24 -68.27 -55.85 1.56 7.31 H
H
H
H
Middle H
1672 -58.06 -18 -45.06 -67.9 -59.74 0.99 4.82 \
2504 -55.12 -13 -42.12 -68.95 -57.08 1.29 5.40 V
3344 -53.11 -13 -40.11 -69.15 -56.72 1.56 7.31 V
\
\
V
V
1688 -58.57 -13 -45.57 -68.51 -60.2 1.00 4.77 H
2536 -55.11 -13 -42.11 -69.02 -57.09 1.30 5.43 H
3384 -54.22 -13 -41.22 -70.29 -57.99 1.57 7.49 H
H
H
H
Highest H
1688 -58.98 -13 -45.98 -68.86 -60.61 1.00 4.77 V
2536 -55.56 -13 -42.56 -69.48 -57.54 1.30 5.43 V
3384 -51.95 -13 -38.95 -70.09 -55.72 1.57 7.49 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2202-01B
LTE Band 5 / 5MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (53:1) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1648 -58.27 -13 -45.27 -68.04 -60.03 0.98 4.89 H
2472 -55.64 -13 -42.64 -69.34 -57.52 1.28 5.32 H
3296 -53.00 -13 -40.00 -68.96 -56.41 1.54 7.10 H
H
H
H
Lowest H
1648 -58.28 -13 -45.28 -67.99 -60.04 0.98 4.89 vV
2472 -56.10 -13 -43.10 -69.84 -57.98 1.28 5.32 V
3296 -54.00 -13 -41.00 -69.9 -57.41 1.54 7.10 V
vV
vV
V
V
1668 -57.00 -13 -44.00 -66.85 -58.69 0.99 4.83 H
2502 -55.25 -13 -42.25 -69.04 -57.21 1.29 5.40 H
3336 -54.14 -13 -41.14 -70.15 -57.72 1.55 7.28 H
H
H
H
Middle H
1668 -57.86 -13 -44.86 -67.65 -59.55 0.99 4.83 \
2502 -54.62 -13 -41.62 -68.45 -56.58 1.29 5.40 V
3336 -53.76 -13 -40.76 -69.76 -57.34 1.55 7.28 V
\
\
V
V
1688 -58.46 -13 -45.46 -68.4 -60.09 1.00 4.77 H
2532 -55.80 -13 -42.80 -69.71 -57.77 1.30 5.43 H
3376 -53.43 -13 -40.43 -69.5 -57.17 1.57 7.45 H
H
H
H
Highest H
1688 -58.69 -13 -45.69 -68.57 -60.32 1.00 4.77 V
2532 -55.08 -13 -42.08 -69 -57.05 1.30 5.43 V
3376 -53.73 -13 -40.73 -69.87 -57.47 1.57 7.45 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2202-01B
LTE Band 5/ 10MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (53:1) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1649 -58.99 -13 -45.99 -68.76 -60.74 0.98 4.88 H
2473 -56.04 -13 -43.04 -69.74 -57.93 1.28 5.32 H
3298 -53.81 -13 -40.81 -69.77 -57.23 1.54 7.11 H
H
H
H
Lowest H
1649 -57.89 -13 -44.89 -67.6 -59.64 0.98 4.88 vV
2473 -56.39 -13 -43.39 -70.13 -58.28 1.28 5.32 V
3298 -53.82 -13 -40.82 -69.72 -57.24 1.54 7.11 V
vV
vV
V
V
1664 -58.77 -13 -45.77 -68.62 -60.48 0.98 4.84 H
2496 -55.57 -13 -42.57 -69.36 -57.52 1.29 5.39 H
3328 -53.49 -13 -40.49 -69.49 -57.03 1.55 7.24 H
H
H
H
Middle H
1664 -58.35 -13 -45.35 -68.14 -60.06 0.98 4.84 \
2496 -54.81 -13 -41.81 -68.64 -56.76 1.29 5.39 V
3328 -53.65 -13 -40.65 -69.64 -57.19 1.55 7.24 V
\
\
V
V
1679 -57.00 -13 -44.00 -66.94 -58.66 0.99 4.80 H
2518 -55.69 -13 -42.69 -69.55 -57.66 1.30 5.41 H
3358 -53.90 -13 -40.90 -69.94 -57.57 1.56 7.38 H
H
H
H
Highest H
1679 -58.78 -13 -45.78 -68.66 -60.44 0.99 4.80 V
2518 -55.55 -13 -42.55 -69.43 -57.52 1.30 5.41 V
3358 -53.94 -13 -40.94 -70.03 -57.61 1.56 7.38 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2202-01B
LTE Band 7
LTE Band 7 / 5MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
7500 -43.12 -25 -18.12 -70.33 -52.49 2.43 11.80 H
10008 -40.07 -25 -15.07 -71.76 -49.58 2.70 12.20 H
15000 -35.02 -25 -10.02 -68.27 -45.02 3.60 13.60 H
H
H
H
Lowest H
7500 -42.26 -25 -17.26 -69.6 -51.63 2.43 11.80 vV
10008 -41.21 -25 -16.21 -72.24 -50.72 2.70 12.20 V
15000 -29.32 -25 -4.32 -64.4 -39.32 3.60 13.60 V
vV
vV
V
V
7596 -43.32 -25 -18.32 -70.64 -52.78 2.40 11.86 H
10134 -41.26 -25 -16.26 -73.08 -50.82 2.70 12.25 H
15192 -35.42 -25 -10.42 -69.26 -45.61 3.68 13.87 H
H
H
H
Middle H
7596 -44.08 -25 -19.08 -71.46 -53.54 2.40 11.86 \
10134 -42.45 -25 -17.45 -73.53 -52.01 2.70 12.25 V
15192 -29.42 -25 -4.42 -64.46 -39.61 3.68 13.87 V
\
\
V
V
7692 -43.24 -25 -18.24 -70.71 -52.79 2.37 11.92 H
10260 -40.85 -25 -15.85 -72.77 -50.46 2.69 12.30 H
15390 -37.35 -25 -12.35 -71.86 -47.74 3.76 14.15 H
H
H
Highest H
7692 -43.01 -25 -18.01 -70.6 -52.56 2.37 11.92 V
10260 -40.87 -25 -15.87 -72.11 -50.48 2.69 12.30 V
15390 -32.64 -25 -7.64 -67.64 -43.03 3.76 14.15 V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2202-01B
LTE Band 7 / 10MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
7500 -42.26 -25 -17.26 -69.51 -51.63 2.43 11.80 H
10008 -39.95 -25 -14.95 -71.65 -49.46 2.70 12.20 H
15000 -34.69 -25 -9.69 -67.89 -44.69 3.60 13.60 H
H
H
H
Lowest H
7500 -42.91 -25 -17.91 -70.34 -52.28 2.43 11.80 vV
10008 -39.90 -25 -14.90 -70.84 -49.41 2.70 12.20 V
15000 -32.71 -25 -7.71 -67.71 -42.71 3.60 13.60 V
vV
vV
V
V
7590 -42.27 -25 -17.27 -69.64 -51.72 2.40 11.85 H
10116 -38.80 -25 -13.80 -70.5 -48.35 2.70 12.25 H
15182 -35.38 -25 -10.38 -69.21 -45.56 3.67 13.85 H
H
H
H
Middle H
7590 -43.78 -25 -18.78 -71.23 -53.23 2.40 11.85 \
10116 -42.47 -25 -17.47 -73.51 -52.02 2.70 12.25 V
15182 -32.07 -25 -7.07 -67.12 -42.25 3.67 13.85 V
\
\
V
V
7680 -42.12 -25 -17.12 -69.63 -51.66 2.37 11.91 H
10242 -37.66 -25 -12.66 -69.62 -47.26 2.69 12.30 H
15362 -30.53 -25 -5.53 -65.02 -40.89 3.75 14.11 H
H
H
H
Highest H
7680 -42.33 -25 -17.33 -69.77 -51.87 2.37 11.91 V
10242 -36.40 -25 -11.40 -67.57 -46 2.69 12.30 V
15362 -29.10 -25 -4.10 -64.02 -39.46 3.75 14.11 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2202-01B
LTE Band 7 / 15MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
7500 -43.70 -25 -18.70 -70.95 -53.07 2.43 11.80 H
10008 -38.06 -25 -13.06 -69.79 -47.57 2.70 12.20 H
15000 -38.45 -25 -13.45 -71.74 -48.45 3.60 13.60 H
H
H
H
Lowest H
7500 -42.17 -25 -17.17 -69.56 -51.54 2.43 11.80 vV
10008 -38.75 -25 -13.75 -69.83 -48.26 2.70 12.20 V
15000 -31.96 -25 -6.96 -67.04 -41.96 3.60 13.60 V
vV
vV
V
V
7584 -41.59 -25 -16.59 -68.93 -51.04 2.40 11.85 H
10116 -40.32 -25 -15.32 -72.05 -49.87 2.70 12.25 H
15165 -35.23 -25 -10.23 -69.04 -45.39 3.67 13.83 H
H
H
H
Middle H
7584 -43.56 -25 -18.56 -71 -53.01 2.40 11.85 \
10116 -42.29 -25 -17.29 -73.34 -51.84 2.70 12.25 V
15165 -28.87 -25 -3.87 -63.94 -39.03 3.67 13.83 V
\
\
V
V
7668 -42.04 -25 -17.04 -69.45 -51.57 2.38 11.90 H
10224 -38.56 -25 -13.56 -70.51 -48.15 2.69 12.29 H
15336 -31.34 -25 -6.34 -65.65 -41.67 3.74 14.07 H
H
H
H
Highest H
7668 -42.15 -25 -17.15 -69.68 -51.68 2.38 11.90 V
10224 -36.41 -25 -11.41 -67.57 -46 2.69 12.29 V
15336 -29.03 -25 -4.03 -63.96 -39.36 3.74 14.07 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6N2202-01B
LTE Band 7 / 20MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
7500 -43.14 -25 -18.14 -70.27 -52.51 2.43 11.80 H
10008 -40.82 -25 -15.82 -72.46 -50.33 2.70 12.20 H
15000 -38.46 -25 -13.46 -71.75 -48.46 3.60 13.60 H
H
H
H
Lowest H
7500 -42.91 -25 -17.91 -70.35 -52.28 2.43 11.80 vV
10008 -38.83 -25 -13.83 -69.8 -48.34 2.70 12.20 V
15000 -29.03 -25 -4.03 -64.11 -39.03 3.60 13.60 V
vV
vV
V
V
7572 -43.67 -25 -18.67 -71.03 -53.11 2.41 11.84 H
10098 -40.92 -25 -15.92 -72.73 -50.46 2.70 12.24 H
15156 -32.66 -25 -7.66 -66.47 -42.82 3.66 13.82 H
H
H
H
Middle H
7572 -44.27 -25 -19.27 -71.69 -53.71 2.41 11.84 \
10098 -39.78 -25 -14.78 -70.8 -49.32 2.70 12.24 V
15156 -29.23 -25 -4.23 -64.22 -39.39 3.66 13.82 V
\
\
V
V
7650 -43.40 -25 -18.40 -70.86 -52.91 2.38 11.89 H
10206 -36.03 -25 -11.03 -67.95 -45.62 2.70 12.28 H
15300 -33.67 -25 -8.67 -67.89 -43.97 3.72 14.02 H
H
H
H
Highest H
7650 -44.38 -25 -19.38 -71.83 -53.89 2.38 11.89 V
10206 -39.55 -25 -14.55 -70.74 -49.14 2.70 12.28 V
15300 -29.09 -25 -4.09 -64.15 -39.39 3.72 14.02 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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